http://www.parsun.com.cn |I(S$PAR)I.II'I

2010 SIFE

SEles
PARTS CATALOGUE

FAIN B NIZBIRAE
SUZHOU PARSUN POWER MACHINE CO.,LTD



BHAG — — !
CONTROL _ _ — — I

HE - - - — - — - - - - - - -3
BRACKET - . _ _ _ _ _ _ _ _ _ _ _ _ )~}

BAA- — — — — — — — — — — — — — — — — — — — — — — 4~
STEBRING . _ _ _ _ _ _ 4o

KEREEG . ;
UPPER CASING - - -  _ _ _ _ _ _ _ _ _ _ o o 6

KPR — — — — — — — -4
LOWER DRIVE ASSY . _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ N

KTRBAMEHAL - — 9
LOWER CASING & DRIVE - - . _ _ 9

BKAG - — - - i
IGNITOR ASSY - _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ 10

RESmBAlI - - — - - — - —11-12
CYLINDER & CRANKCASE 1 - - - . _ _ _ _ _ _ _ _ _ _ _ _ _ 11~1)

WRH&VEE — - - - — - — 13
CRANKSHAFT & PISTON - -  _ _ _ _ _ _ _ _ _ _ _ _ _ _ 13

AR - - - - 14
CAMSHAFT & VALVE . . _ _ _ _ _ _ _ _ _ _ _ _ __ _ __ _ 4

Sbrewhdss2 - — - - - 15
CYLINDER & CRANKCASE 2 - - _ _ _ _ _ _ _ _ _ _ _ _ _ _ 15

WMbAs - — — — - — 16~17
FUEL__ _ _ _ 16~17

BARK- — — — — — — — — — — — — — = — = — — — — — - 18
INTAKE T

WMRRAS . 1
INNER FUEL TANK - - _ _ _ _ _ _ _ _ _ _ _ _ _ __ __ __ __ _ 19

REBUAYE - - - — — — — — - — - — 20~11
STARTER - — —  _ _ _ _ _ _ _ _ 20~21

RE — — — — — N
BOTTOM COWLING _— _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ 2

nEg— - — = = — = — = — — — — — — — — — — — — — — —13
TOP COWLING — — — — — — — — — — — — — — — — — — — — D
ShBREAE (12L) - — — — — — — — — — — — — — — 2
OUTER FUEL TANK (12L) — — — — — — — — — — — — — — — —
AT RER BESF) - — — — — — — — — — — — — — — — — — - 1
CYLINDER HEAD ASSY (REPARE KIT) — — — — — — — — — — — — — _ I
EHNKAE BESF) - — — — — — — — — — — — — — — — — - -1y
ENGINE ASSY (REPARE KIT) - — — — — — — — — — — — — M-I

@R E) - — - — — = — — — — — — — — — — — — — — — V-Vl
APPENDIX (REPARE KIT) — — — — — — — — — — — — V-



F4(FS) 51

PAGE (1 OF 24

Fimath | BHES
PARTS NAME: | CONTROL

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
G e FAR2H (h30) FAHR () Y &IE

1 |F4-00000007 THFR HANDLE, GEAR SHIFT |

) [F4-02010000 LR SHAFT, CHANGE |

3 [718B2401-P9 "0"F 5 H B P 0-RING P9 )

4

5 |GB/T820-¥5x20 + 34 kB ATN5X20 SCREW, OVAL HEAD M5 x 20 1

6 [F4-02000003 THEE SPRING, GEAR 1

T |GB/T308-8 %S BALL 8 1

8§ [6B/T5783-M5x25 XRS5 BOLT N5 x 25 |

9 |GB/T91-1. 6x12 F . 6x1) PIN, COTTER 1.6x 12 !

10 [6B/197.1-5 THES WASHER § )

11 |F4-02000006 RHER LR LEVER, SHIFT ROD 1

12 [F4-02000004 RER ROD, SHIFT 1

13 |F4-00000003 RHEREEBA CONNECTOR, SHIFT ROD A 1

14 [F4-00000004 RAAEAEH BB CONNECTOR, SHIFT ROD B 1

15 |P4-00000005 KBE BIC, VASHER 1

16 [6B/T5783-M6x20 A E#N6x20 BOLT M6 x 20 !




F4(F3) ZFH

PAGE 02 OF 24

FAAT | R

PARTS

NAME: | BRACKET

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SRS | B4 5 ZHLHR (P30 FAAFR (B30 Yo &

1 [P4-02000008 BE BAE BUSH , SHOCK ABSORPTION 4

2 [F4-02000007 TRER TOP , SHOCK ABSORPTION 1

3 [F4-02020000 KEREHRBAH UPPER LOCKING RING ASSY 1

4 |R4-01050002 wpHEE SPRING , CONICAL 1

S |P4-01050000 A RETA Y TILT ROD ASSY !




F4(F3) REFH

PAGE 03 OF 24

FREL | #E
PARTS NAME: BRACKET
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SRS | B4 FA4H (30 FAHR (30 W &It

6 [cB/T879-3x8 et IORES PIN , SPRING ¢/3x8 1
T |F4-01050003 B s L NOG , PREVENTED UNLOCK 1
§  |6B/T889. 1-Mi8 EABGENAS SR [N0T M |
9 |F4-01000002 TAE M PLATE )
10 [F4-01020000 kEAE (£) 4% BRACKET LEFT ASSY |
11 [F4-08000018 filk18 MARK 18 !
12 |F4-01030001 RERE BRACKET , SWIVEL 1
13 |6B/T6170-M6 ARG NUT M6 |
14 |6B/T97.1-6 THE6 VASHER 6 11
15 [F4-01000003 RAELE WASHER , NYLON )
16 |F4-01030103 IRz SHEATH HANDLE 1
17 |F4-01030003 TEEAE (£) SPRING , TORSION (LEFT) |
18 [F4-01030002 TEERAME BUSHING , NYLON )
19 | GB/T5783-M6x20 L RNG x 20 BOLT M6 x 20 )
20 |F4-01030005 TEEERE FIXED COVER ,BRACKET 1
20 |F4-01030100 HERG TR BRACKET ASSY , TILT LOCK |
22 |F4-01030004 TERAE (F) SPRING , TORSION (RIGHT) |
3

24 |F4-01000006 HEHEE (£) SPRING |
25 |F4-01000007 HEHEE (F) SPRING |
26 |6B/T5783-M6X12 L ERNG x 1 BOLT M6 x 12 )
21 [F4-01070000 A R A TILT LOCKED CLASP ASSY |
28 |F4-02000009 THEE BOTTOM ABSORBTION ASSY |
29 |R4-01000004 Eih e BUSHER , BOLT |
300 |F4-01010005 S SRk RIVET , CLAMP HANDLE )
3 |F4-01010004 ok B CLAMP SHIPBOARD HANDLE )
3 | F-01010002 S R CLANP BOLT )
33 |P4-01010003 sk B A CLAMP PLATE )
34 |6B/T5782-M6x125 RNAERN6 x 125 BOLT M6 x 125 1
35 |6B/T5782-M8x135 NS x 135 BOLT M8 x 135 |
36

37 |P4-01010000 SRR (F) Ak BRACKET RIGHT ASSY 1
38 | F4-01000005 By EEL COVER , SWIVEL BRACKET 1
39 |GB/T5782-M6x35 AL RNG x 35 BOLT M6 x 35 6
40 |F4-01060002 Pre CLAMP HANDLE 1
41 [0B/1875-4x11 BELEROMWTO4x11 [RIVET dxll |
1) [F4-01060001 4R LOCKED SCREW 1
13 |F4-01060000 o EE i p LOCKED HANDLE ASSY |
11 |6B/T96-6 KB 6 BIG WASHER 6 )




F4(F3) M

PAGE 04 OF 24

R | BRA4
PARTS NAME: | STEERING

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SIS | F FAEARR (P30 Fr4H (30 Y& BiE
1 |F4-01090001 B3 HANDLE, STEERING 1
2 [F4-01000009 B 3 AL BUSGING, HANDTE A |
3 |F4-01000012 RERY LR BUSH 1
¢ |Fa-01000010 ARER VASHER, BUSHING B )
5 [F4-05000014 B R BUSHING, RABBER |
6 |F4-01000011 HEREA VASHER BUSHING A 1
7 [F4-01000008 T ES PN BUSHING 1
g [F4-01000014 BiE L COVER, HANDLE STEERING 1
9 [6B/T5783-M8x25 KA L AAN810S BOLT 8 x 25 1
10 [F4-08000014 k14 MARK 14 1
11 [6B/191-1. 6x12 FFog ol 61l PIN, COTTER ¢ 1. 6x12 1
12 |Fd-01090200 I 7 R e BOLT, FRICTION ADJUSTING 1
13 [P4-08000012 12 MARK 12 1
14 [F4-01090006 HE BUSH 1
15 [P4-01090007 EgHE SPRING, COMPRESSION 1
16 [6B/T848-10 MEE L SVALL VASHER 10 1
17 |F4-01090303 Wi INDICATOR THROTTLE 1
18 |F4-01090301 BREIFERE GRIP, STEERING HARDLE 1
19 [F4-0109030 L ER Y T RUBBER, HANDLE 1
20 |GB/T820-M5x25 L2 R LINIR SCREW M5 % 25 1




F4(FS) R

PAGE 05 OF 24

FHHAR: | BRAG
PARTS NAME: STEERING
SN PART NO. DESCRIPTION DESCRIPTION qTy REMARKS
BIRGT | R4 5 R4 TR () ZA B () W& &
2 |6B/T827-2x5 FRBEAIAT x5 RINET ) 2x5 1
20 |{P4-01090300 RN STEERING HANDLE ASSY 1
23 |P4-01090003 BN HELEESR FRICTION I
24 [F4-01090100 S8 LEVER, THROTLLE 1
25 |B/T818-M5x12 7 KRS SCREW, PAN HEAD }5x12 )
26 |F4=01090002 FAIFEEMR STAY !
27 |P4-08000015 fEkLS MARK 15 1
28 |F4-01090008 WITREAH THROTTLE CABLE ASSY 1
29 [P4-01090401 EELEAR STOPER, HANG ROPE ASSY 1
30 [P4-01090400 REF AU ENGINE STOP SWITCH ASSY 1
31 |P4-01090004 RAELE WASHER , NYLON 1




F4(F5) Z4rFH

PAGE 06 OF 24

RAMLH | AEEERA
PARTS NAME: | UPPER CASING

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SIS | R4S FHLH () ZIR4H (G0 W &3k
L [F4-00000006 Koz a4 GASKET , ENGINE 1
2 |F4-00000001 Nk PIN , HOLLOW 4 S M
3 |6B/197.1-6 T4Eo WASHER 6 7
4 |GB/TST83-M6X3S 7 A KR HRNG x 35 BOLT M6 x 35 7
5 |IB/17940. 1-M6 B R MG GREASE CUP M6 1
6 |F4-02000100 KERER A UPPER CASING ASSY 1
T |F4-02000011 R HE WASHER , SHIFT ROD 1
8 |P4-02000012 K ERER B RUBBER PLUG , UPPER )
9 |GB/1893.1-22 LR EEEL CIRCLIP 22 1 L
10 [F4-02030003 Bl 2 RE RUBBER BUSHING 1 L
11 |F4-02030002 Bkt s BUSHER , DRIVE SHAFT 1 L
12 [F4-02030001 Ekik EXTENSION 1 L
13 |F4-02000002 KEREREAE BUSHING, SHIFT ROD LEVER !




F4(F3) M

PAGE (07 OF 24

FHRER: | ATEAAH

PARTS NAME: | LOWER DRIVE ASSY

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SRS [ 2190 FEATR (P30 FAEAHR (B30 HE K1k

1 [68/T5782-M6xd5 L A6 x 45 BOLT M6 x 45 4

2 |F4-03000020 REBEHR PLATE ,WATER PUMP FIXED )




F4(F5) ZfFM PAGE 08 OF 24
FREER | ATEH4H
PARTS NAME: | LOWER DRIVE ASSY
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SIS | FHRS FAH (h30) FHARR G0 g HiE
3 |F4-03000021 REH e RUBBER TUBE , WATER PUMP 1
4 |F4-03000013 KRB A PIN ,WATER PUMP 2
S |P4-03000019 KEE HOUSING , WATER PUMP 1
6 |P4-03000018 RETHY GASKET , VATER PUMP COVER 1
7 |F4-03000017 KEAR COVER , INNER WATER PUMP 1
8 |F4-03060000 KRR IMPELLER , WATER PUMP |
9 [F4-03000015 NEL 0UT PLATE |
10 |F2. 6-03000009 0% 5 0-RING 1
11 |F4-03020000 A4 4 CAM ASSY , SHIFT ROD 1 L
F4-030200008 A4 4 CAM ASSY , SHIFT ROD | S
12 |6B/T5783-M6x25 k6 X 25 BOLT M6 x 25 1
13 |6B/T97.1-6 THE6 VASHER 6 5
14 |F4-03000012 AEE BASE , WATER PUMP 1
15 [F4-03000011 KREF 4 HERMETIC GASKET 1
16 |F4-03000027 WE 10.8x 21 x7 0IL SEAL 2
17 |F4-03000009 R RAE WASHER , REVERSE GEAR 1
18 |F4-03040000 Rt 2 REVERSE GEAR ASSY 1
19 |6B/T276-6004C2 VR 8 6004C) BEARING 60042 2
200 |F4-03050002 HH13x 20T 0IL SEAL )
2 |TISB2401-P48 KT RERBEWE 0-RING P48 |
22 |F4-030350001 KTEERKE COVER , LOVER CASING 1
23 |6B/T5783-M6x20 3k EA6 X 20 HEXAGON BOLT M6 x 20 )
24 |F4-03000003 T8 H & BEARING 1
25 [F4-03000023 HHAEE PLUG , 0IL HOLE 3
26 |F4-03000024 EHAEEE Y GASKET 3
27 |F4-03000001 KTRERK LOVER CASING 1
28 |B/T896-6 F o s CIRCLIP 6 |
29 [P4-03000007 b s INITIATIVE GEAR 1
30 [F4-03000006 IFHREE WASHER , INITIATIVE GEAR |
31 [Fa-03000002 ERAEHEE BEARING 1
30 [F4-03000008 TR E PLUGER , SHIFT 1
33 |F4-03010000 EAER4A% POSITIVE GEAR ASSY 1
34 [F4-03030002 BLES CLUTCH BLOCK 1
35 [F4-03030003 BLEREE SPRING , CLUTCH BLOCK 1
36 |F4-03030001 Bl SHAFT , PROPELLER 1
37 [F4-03000004 gk SHAFT , DRIVE 1 L
F4-03000004$ Rt SHAFT , DRIVE 1 S
38 [F4-03000016 LI PIN )
39 |F4-03000005 BENLHE (LIP 1
40 |6B/T5782-M6x170 LK BN x 170 BOLT M x 170 ) L(S: M6 x 40)
41 [B/7879.4-1.5x20  [BUEEAEH §1.5%20 PIN , SPRING ¢ 1.5x20 1
42 [P4-03050000 KTEERREAL COVER ASSY, LOVER CASING |
43 [F4-03000028 O B PLATE, 0-RING 1
44 |6B/T818-M5x6 A A L AT MSx6 BOLT MSx6 )




F4(FS) F4F it

PAGE (09 OF 24

WA | ATRERME & BaHR4
r—i|PARTS NANE: | LOVER CASING & DRIVE

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SIS | B EI4H (T 0) FAAFR (B30 N &I
1 |6B/T91-2. 5x30 Fusor5x30 PIN , COTTER ¢2.5x30 |
2 [F4-03080000 BERAH% NUT ASSY 1
3 [F4-03000026 TEm4ek WASHER 1
& [F4-03070000 B kAt PROPELLER ASSY 1
5 [P4-03000025 THR#H SPACER 1
6 |F4-03000022 ik ANODE 1
7 |6B/T861. 1-6 W4 R4S WASHER , INTERNAL TOOCH 6 |
8 |0B/197.1-6 THES WASHER 6 1
9 |6B/T5783-Mebx14 L EAN6 x 14 HEXAGON BOLT M6 x 14 |
10 |F4-00000001 B HOLLOW PIN 2
11 [F4-02040001 #AE WATER TUBE ASSY | L
F4-020400018 #AE WATER TUBE ASSY 1 S
12 [F4-02040002 IHHEKE I -SHAPED RUBBER BAND 1
13 [F4-03100000 KT REREE A& LOVER CASING ASSY 1 L
F4-031000008 KTRERBER LOVER CASING ASSY 1 S




F4(FS) RA5H

PAGE 10 OF 24

RAELH | AXAG
PARTS NAME: | IGNITOR ASSY

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SIS | B R4 TR (h ) ZIF AR (30 B #E

1 |F4-04000026 A A M 0x1. 25 NUT M10x1. 25 1

) [F4-04000021 Th4E VASHER 1

3 |F4-04000020 Riphs PULLEY, STANTER )

4 | F4-04100000 TRAH FLY WHEEL 1

5 [6B/15783-M6x23 7~ f kB AM6x2S BOLT M6x25 )

6 [F4-04000038 X G EA TGNITION WINDING ASSY 1

T |B/T5783-6x12 7~k EMox12 BOLT Mox12 1

8 |GB/T97.1-6 TAES WASHER 6 3

9 |F4-04000019 LR % KEY 1




F4(F3) M+

PAGE 11 OF 24

FREL:

At s

PARTS NAME:

CYLINDER & CRANKCASE 1




F4(F5) REFA

PAGE 12 OF 24

FH@AR: | bk
PARTS NAME: CYLINDER & CRANKCASE 1
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SIS | RS FAAHR () FAATR (E30) e &
1 [Pa-04010100 B A A 1 CRANK CASE 1
2 [F4-04010102 B PIPE, JOINT )
3 [P4-04010004 B A2 S xS 0IL SEAL 1
4 [6B/T276-6205C3 WK 3k A 4620503 BEARING 6205C3 1
5 [F4-04000009 WA BREATHER GASKET 1
6 [F4-04000010 W B 2k COVER 1
7 |6B/T5783-N6x14 3k ox14 BOLT M6x14 3
8 [cB/197.1-6 THE6 VASHER 6 3
9 |GB/T818-Mdx6 + 48 4 L AN SCREW, PAN HEAD M4x6 |
10 [F4-04010003 FRER K VALVE, BREATHER FLAP 1
11 [F4-04000003 B0 E 04 ¢ 10x8. 4x14 HOLLOV PIN )
12 [F4-04050200 g A0 COVER, CRANK CASE |
13 [F4-04000002 RS k! CRANKCASE COMPLEX GASKET |
14 [F4-04000039 4 18150 BOLT, HEXAGON M8x50 7
15 [F2. 6-04010001 1 4 2 20x30x7 (B) 0IL SEAL |
16 [F4-04060004 Wbtk L 10, 82107 0IL SEAL )
17 [F4-04060002 WK E 0-RING ]
18 [F4-04060001 VEE DN SHELL, 0IL SEAL |
19 [P4-04060000 AT A 0IL SEAL SHELL ASSY 1
20 [cB/197.1-8 THES WASHER 8 8
21 |GB/T5783-M8x20 7 AL ENEx20 BOLT M8x20 1
22 [F4-04000006 M4 %4 WASHER |
25 [F4-04050100 RbRA% GEAR UNIT ASSY 1
24 [6B/T5783-M6x12 LB 6x12 BOLT Mox12 1
25 [F4-04000008 Al £ 0-RING |
26 [F4-04000007 WRAE PLUG WITH DIPSTICK 1
27 [F4-04000001 o BOLT, DISCHARGING OIL 1
28 [F2. 6-04010103 K VATER PIPE , OUT 1
29 [F4-04000010 CANR R PLUG WITH DIPSTICK ASSY |




F4(FS) et PAGE 13 OF 24
FUELR | oL EE
PARTS NAME: | CRANKSHAFT & PISTON

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SIS B4 ZHLH (R0 FAAFR (H0) Yo &

1 |F4-04020002 531 PISTON RING 1 1

1 [F4-04020003 E87y PISTON RING 2 1

3 [F4-04020004 RSB COMBINED OIL RING |

4 [F4-04020006 FEHTE CIRCLIP )

5 [F4-04020005 EEH PIN , PISTON 1

6 |F4-04020001 EE PISTON 1

T |F4-04020100 EH A% ROD , CONNECTING 1

8§ |P4-04020103 EfER BOLT, ROD CLEVEL )

9 |F4-04030000 4 1 CRANK ASSY 1

10 |F4-04000004 BERER VASHER , PLATE 1

11 [F4-04020200 EEAR PISTON ASSY 1




F4 (F5)

2t it

PAGE 14 OF 24

ZREAR

AR

PARTS NAME:

CAMSHAFT & VALVE

9

7

bﬁ
@'@
/%/

8

7\\@

\%@
m

| S&/
)
¥ Q
2 13
"’;f“ \ 12
@ 11
10
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SRS | Z455 BT () FARAFR () Y &iE
1 [Fa-04040000 nRREAH CAMSHAFT ASSY |
2 |166F-000001 AlTERE LIFTER, VALVE )
3 |F4-04000015 AlT#AF ROD, VALVE PUSH )
4 |F4-04080009 BERK PLATE, PUSH ROD 1
5 |166P-010008 BEEH BOLT, ROCKER ARM )
6 |166P-010009 A58 ARM, VALVE ROCKER 2
T |166E-010010 BEHE PIVOT, ROCKER ARM )
8 |166E-010011 4 4 B(6x0. 75 LOCKNUT M6 x 0. 75 )
9 |P4-04080005 #4]] DOOR, INTAKE 1
10 |P4-04080006 #4171 DOOR, EXHAUST 1
11 [F4-04080007 MELEY SEAT, VALVE SPRING )
12 [166F-010003 AlTH# SEAT, VALVE STEM )
13 [F4-04080008 ANEE SPRING, VALVE INNER 2
14 |P4-04080010 ELTS SPRING, VALVE RETAINER 2
15 |166F-010006 A4k CLAMP, VALVE )




F4(F3) ZHFM

PAGE 15 (F 24

FHREL:

R b d 2

PARTS NAME:

CYLINDER & CRANKCASE 2

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SIREH [Z0455 B4R (P 30) ZAAFR (B30 W ik

I | GB/T5783-M6x16 7k BANG x 16 BOLT M6 x 16 4
2 | Fa-04000018 hyE COVER , CYLINDER HEAD 1
3o | Fa-04000017 CERELEE GASKET , CYLINDER COVER 1
4

S| F4-04080100 Ahkaf CYLINDER HEAD ASSY 1
6 | F4-04000003 AN PIN , HOLLOW )
T | Pa-04000014 hkE A8 GASKET , CYLINDER HEAD 1
8 | GB/T5782-Mxd5 M6 x 45 BOLT Moxds 1
9| PR7ES KiLE PLUG , SPARK 1
10 | F4-04000034 EfkE B BOLT , CYLINDER HEAD "4 3
1| F4-04000033 Adr LA BOLT , CYLINDER HEAD "B’ 1
12 | GB/T5783-M8x14 NAER N8x14 BOLT Mgx14 1
13 | F4-0400006 b ¥ 3 WASHER , BOLT 1
14 [ T15-04000010 HEE THERMOSTAT 1
15 |6B/197.1-6 THES WASHER 6 8
16 [GB/T5783-M6x20 AL NG X 20 BOLT M6 x 20 3
T | F4-04000012 EA% PIPE , RETURN 1
18 |F4-04010002 Al SPILE VATER |
19 | F4-04070001 TEEE COVER , THERMOSTAT |
20 | F4-04070100 FEEEAAMAH COVER AND SPILE WATER ASSY | 1
20 | F4-04000011 TEEEEHE GASKET , THERMOSTAT 1
22 [Fa-04070003 TEEERN ANODE 1
23 |GB/T818-M5x25 4 A LB ATNS x 25 SCREW , PAN HEAD M5 x 25 1




F4(F3) Z4FH

PAGE 16 OF 24

AL | RhA%

PARTS NAME: | FUEL

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
WG | B S FE4HR (P30 FHAH (30 g HiE

1 |6B/T823-M4x25 F RN LAY x 25 SCREW , SMALL PAN HEAD M4 x 25| 4

) [F4-04090003 WA COVER , FUEL PUMP 1

3 [F4-04090004 tRE DIAPHRAGM , TOP 1

4

5

6 [F4-040901004 R FUEL PUMP SHELL 1

T |F4-04090100 Rl DIAPHRAGM ASSY 1

8§ |B/T309-3x12 H4 0 3x 12 ROLLER NEEDLE ¢ 3x12 1

9 |F4-04090008 REXE SPRING , DIAPHRAGM 1

10 [F4-04090001 Wi R SEAT , FUEL PUNP 1

11 |F4-04090007 HERE SPRING , PLUNGER 1

12 |F4-04090006 frE PLUNGER 1

13 |6B/T6170-M4 ¥ F NUT M4 4

14 |F4-04090000 Wi R AL FUEL PUMP ASSY 1

15 [F4-04090009 W RO B 0-RING 1

16 [F4-04000031-2 EE4%E (B) CLIP , NYLON "B" 1

17 |F4-04000028 Sy PIPE , FUEL "E" 1 0 10% ¢35 %260
18 |F4-04000030 % X%B SPRING , FUEL PIPE 'B" 9

19 [6B/T93-6 BELES WASHER , SPRING 6 )

20 |GB/T97.1-6 T VASHER 6 2




P4 (F5) M+

PAGE 17 OF 24

FMELH | Bud4
PARTS NAME: | FUEL
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SRS [ Z 1 FAH (h30) T4 G0 g &1
11 [6B/T5783-M6x30 75 f L6 x 30 BOLT M6 x 30 )
22 |F4-05000008 HED PIPE , FUEL "D ! O 10x ¢ 5x60
23 |F4-05000300 Wb TR A FUEL FILTER ASSY 1
24 [F4-05000007 MiEC PIPE , FUEL "(" |
25 |F15-05000011 =] THREE THROUGH 1
26 |F4-05000200 Wb E Bk At FUEL PIPE TIE-IN ASSY 1
21 |F4-05000006 JhilEB PIPE , FUEL "B" 1
28 |F4-05000100 W% 0IL SWITCH 1
29 |F4-05000010 HEEEA SPRING , 0IL TUBE CLAMP 1
30 |F4-05000005 i gA PIPE FUEL "A" !
31 |F4-05000101 Wi x4 SWICH , GASOLINE 1
32 |6B/T818-M4x12 TEREA LB Mx1) SCREW , PAN HEAD M4 x 12 1
33 [F4-040900014 D VALVE "B" 1
34 [F4-040900024 BN VALVE "4" !
35 [F4-040900034 T IR Aok LIMITING BLOCK, SEPTUM 1
36 [6B/T819. 2-M3xS TEHER LB NS SCREW , PAN HEAD M3x$ 2




F4(FS) Rr M

PAGE 18 OF 24

TARER: | #4244
PARTS NAME: | INTAKE

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
BIRGH [Z145 5 ZHLH (R ZAF 4T (30 e &I

I |GB/T5782-Mgx90 7 KNG x 90 BOLT M6 x 90 )

1 |GB/T97.1-6 THE6 WASHER 6 4

3 | Pa-04110000 FAHTBAL SILENCER ASSY , INTAKE 1

4 17AS0 F404-2-24-031 |0 EHE 24-031 0-RING 24-031 1

5 |F4-04000024 o B A4 GASKET , CARBURETOR AIRPROOF | 2

6 [F4-04000025 1o B 5% GASKET , CARBURETOR 1

T [ra-04110003 HEBHE I )

8§ [F4-04000035 BA% PIPE , RETURN GAS 1

9 |F4-04000031-1 REEE (1) CLAMP | NYLON "A" |

10 |F4-05000400 BRI f CHOKE HANDLE ASSY 1

11 |F4-0400002 #ABEFHE GASKET , INNER PIPE 1

12 |F4-04000023 #AYE MANTFOLD , INTAKE 1

13 [6B/15783-M6x25 AL BN x 25 BOLT M6 x 25 )

14 | F4-04140000 fng CARBURETOR 1

15 [F4-04000036 HA% PIPE 1 ¢2x ¢7x85




F4(FS) EHFM

PAGE 19 OF 24

FREL:

Rl

PARTS NAME:

INNER FUEL TANK

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
R P ZLH (T30 FAH (HE0) W &I

1 | F4-04120001 ik TANK 1

2 [F4-04120100 A% TANK COVER ASSY |

3 |F4-04120103 g E SPRING , PREVENT DESQUAMATING| 1

4 | F4-04120105 b BLE TR SHEET METAL , PREVENT DESQUAVATING| 2

5 |F4-04120106 Ny R EYELET, STEEL WIRE 1

6 |F4-04120104 gk CHAIN , PREVENT DESQUAMATING | 1

7 |Fa-0420111 W E T GASKET , TANK COVER |

8 | GB/T5783-M6x25 A kB HRMO x 25 BOLT M6 x 25 |

9 |F4-04120002 WA E R DAMPER , TANK 3

10 |F4-04120003 WE B BUSH , DAMPER 3

11 [F4-04000030 W% £ %D CLIP, OIL PIPE "B" )

17 |F4-05000005 WA PIPE ,FUEL "A" 1

13 | F4-04120005 WA STRAINER , TANK 1

14 |B/197.1-6 THEG WASHER 6 |




PAGE 20 OF 24

FA(FS) RBFM

4 Hr:
PARTS NAME:

R B4 %

STARTER

W




F4(FS) ZHEFH

PAGE 21 OF 24

FHHAR: | RHBAE
PARTS NAME: STARTER
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SRS | F S FAH (h30) FAR (330 g KiE

1 |F4-04130000 R A% STARTER ASSY 1
1 [Fa-04130001 R BT CASE, STARTER 1
3

4 |P4-04130018 RAREY SEAL, RUBBER |
s [F4-04130101 R R HANDLE, STARTER |
6 [F4-04130102 R FHE COVER |
7 [F4-04130013 RHBTE MEATUS, START ROPE 1
g |P4-04130011 BRS¢ 4. 5x1. 800 WIRE, STARTER 1
9 [F4-04130004 % SPRING, DRIVE )
10 [F4-04130003 +i PAWL, DRIVE )
11 |P4-04130008 R EREAT BOLT, STARTER 1
12 [F4-04130006 RAER PLATE, PRELL 1
13 |Pa-04130007 RAEREE SPRING, PLATE 1
14 [F4-04130019 ks DRULL, SHEAVE 1
15 |F4-04130005 W EE SPRING, VOLUTE 1
16 [r4-04130014 RARBE R VASHER, THRUST 1
17

18 |F4-04130010 WA EL%E WREST SPRING, DETENT 1
19 [P4-04130009 & DETENT |
20 |F4-08000013 13 MARK 13 |
2 |6B/T97. 16 THE WASHER 6 3
22 [GB/T5783-M6x35 AL Mo x 35 BOLT M6 x 35 1
23 |F4-08000009 19 MARK 9 1
24 |F4-08000016 friE16 MARK 16 1
25

26 [6B/T5783-M6x20 7 KRG X 20 BOLT M6 x 20 !
27 |F4-04000005 NEERR FIXED PLATE, TIGHTWIRE 1
28 |F4-02000013 Ho BaEAE TIGHTWIRE ASSY, DETENT 1
29 [F4-04130100 R FRA K STARTER HADLE ASSY 1




F4(FS) ZFM

PAGE 22 OF 24

A4

KE

PARTS NAME:

BOTTOM COWLING

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
GG (RS FHARK (P FARR (930 B HiE

1 [F4-035000001-A KE BOTTOM COWLING 1

2 |GB/T818-M6x14 2 HE A LA 14 SCREW, PAN HEAD Méx14 )

3 [6B/T97.1-6 THES WASHER 6 12

4 |GB/1889. 145 EABRMN R ZEENS | LOCKNT M5 )

s |Pa-05000016 ip HANDLE 1

6 |B/T5783-M6x25 A ER AN SOh BOLT M6x25 1

7 F4-05000020 MEMN FHEAH SEAT ASSY, LOCKING HOOK )

g GB/T97.1-5 THE 5 VASHER 5 4

9 |B/T818-M5x16 iEzik By SN SCREW, PAN HEAD Msx16 )

10 [F4-05000023 &4 24 HOOK, LOCK )

11 |GB/T6170-M6 N 6 NUT M6 1

12 |GB/T818-N6x12 SRS 10 SCREW, PAN HEAD M6x12 )

13 [GB/T5783-Mbx14 kA bx14 BOLT Mox14 7

14 | P4-05000013- I £B COVER, RUBBER 1




F4(FS) RMFH

PAGE 23 (OF 24

FAksH | TE
PARTS NAME: | TOP CONLING

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
5BEH | 4T FHLH(FX) FHALRHE HE &
1 |F4-06000000 TE4 % TOP COWLING ASSY 1
2 [p4-08000001 Tl MARK 1 1
3 [F4-08000003 173 MARK 3 1 P4
F4-08000005 1S MARK. S 1 FS
4 |F4-08000004 T4 MARK 4 | F4
F4-08000006 16 MARK 6 | Fs
5 [F4-08000019 19 MARK 19 1
6 |F4-08000002 i MARK 2 1
T |F4-06000002 GEL IS BAR RUBBER, AIRPROOF 1
8 |oB/7845-515.5x19 | TFAEA LA SUEATSTS. 5x19  [SCREW, TAPPING STS. 5x19 4
9 |F4-06000004 Bk UNDERLAY, RUBBER 4
10 |F4-06000003-4 NENEE COVER, TOPCOVING MUFFLING 1
11 |F4-06000001-A & TOP COWLING |




F4(FS) R+t
R4 | MR (12D
PARTS NAME:

PAGE 24 OF 24

OUTER FUEL TANK(12L)

PART NO
Elii.kd

DESCRIPTION
UL (X

DESCRIPTION
ARG

REMARKS
£t

F15-09000000

HE & A

0IL TUBE ASSY

F§-10000000

ik Eika

FUEL TANK ASSY

F15-10010000

b s

COVER ASSY, FUEL TANK

GB/T818-M5x16

A KBNS x 16

SCREW , PAN HEAD MSx16

GB/T97. 1-5

FHES

WASHER

F15-10020000

HE IR M

(LEOMETER ASSY

F13-10000003

ik

GASKET

F15-10000002

Az e

STRAINER

F8-10000001

AR

FUEL TANK




F4(FS) FeFt PAGE T OF VI
TAs | AELER (BEE)
PARTS NAME: | CYLINDER HEAD ASSY (REPARE KIT)
15 N
14 (N N\
e
13 D\ 8 o ® \
|
N |
\ D O l
5 : |
4 \ T @ /
S / 8 /
> §30/ 7 //
I = f
~ l \\ //
/( 5 \\ //
\ v //
| DY
\ 15 /
\ /
\1/‘/ ) 14 /
13 /
11 12 /
/
/
/
/
///
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
ST | B9 FE4HR (30 FHAR (330 g HiE
1 [F4-040800000 Al kR CYLINDER HEAD ASSY 1
2 |F4-04080101 Ak CYLINDER HEAD 1
3
4 |F4-04080009 BEK PLATE, PUSH ROD 1
5 |166P-010008 BEEH BOLT, ROCKER ARM )
6 |166F-010009 AR ARM, VALVE ROCKER 2
T |166E-010010 BERE PIVOT, ROCKER ARM )
8 |166F-010011 4 4 B(6x0. 75 LOCKNUT M6 x 0. 75 )
9 |P4-04080005 #4]1 DOOR, INTAKE 1
10 |P4-04080006 #4171 DOOR, EXHAUST 1
11 [F4-04080007 MELEY SEAT, VALVE SPRING )
12 [166F-010003 AlTH# SEAT, VALVE STEM )
13 [F4-04080008 ANEE SPRING, VALVE INNER 2
14 |P4-04080010 ELTS SPRING, VALVE RETAINER 2
15 |166F-010006 A4k CLAMP, VALVE )
16 |6B/T5783-M8x14 AR M8x14 BOLT Mgx14 1
17 |F4-04000006 Hob A o 4 1

WASHER, BOLT




PAGE I OF VI

[

]

Ko kA (BEE)

ENGINE ASSY (REPARE KIT)

F4(F3)
A

PARTS NAME:




F4(F3) S+

PAGE I OF VI

FAEAE | gakal (BEE)
PARTS NAME: ENGINE ASSY (REPARE KIT)
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SIS B AR (H30) FHA R (30 Y& FiE
1 [a-04150000 Kol k4t ENGINE ASSY 1
2 [F4-04010100 B A A 1 CRANK CASE 1
3 [Fa-04010102 K PIPE, JOINT )
4 [F4-04010004 B EA25%40x5 0IL SEAL 1
5 |6B/T276-6205C3 VR BRE A 620503 BEARING 6205C3 1
6 [F4-04000009 R EF R BREATHER GASKET 1
7 [F4-04000010 W B £ COVER 1
8 [6B/T5783-M6x14 3k ox14 BOLT M6x14 3
9 [cB/197.1-6 F4E6 WASHER 6 3
10 |6B/1818-M4x6 T 7R L B ATMAx6 SCREW, AN HEAD M4x6 1
11 [F4-04010003 LS VALVE, BREATHER FLAP 1
12 [P4-04000003 B0 AT4 0 10x8. dxl4 HOLLOW PIN )
13 [F4-04050200 A8 L1 COVER, CRANK CASE 1
14 [F4-04000002 R CRANKCASE COMPLEX GASKET | 1
15 [F4-04000039 4 18X 50 BOLT, HEXAGON M8x50 7
16 [F2. 6-04010001 4 5 20x3047 (B) OIL SEAL 1
17 [F4-04060004 Wahah F 0. 8x21x7 0IL SEAL )
18 [P4-04060002 WA ROEE 0-RING 1
19 [F4-04060001 AT SHELL, 1L SEAL 1
20 [F4-04060000 4 AL 0IL SEAL SHELL ASSY 1
2 (cB/197.1-8 T4ES VASHER 8 8
22 [6B/T5783-M8x20 L AM8x20 BOLT M8x20 1
23 [F4-04000006 Ol 5 5 WASHER 1
24 [F4-04050100 RERAH% GEAR UNIT ASSY 1
25 |6B/15783-Mex12 7 L N1 BOLT Méx12 1
26 [F4-04000008 M 0-RING 1
27 [F4-04000007 # R E PLUG WITH DIPSTICK 1
28 [F4-04000001 8t Yis BOLT, DISCHARGING 0IL 1
29 |F2. 6-04010103 A% VATER PIPE , OUT 1
300 [P4-04000010 HRAEA PLUG WITH DIPSTICK ASSY 1
30| T15-04000010 EiE S THERMOSTAT 1
0 |6B/197. 1-6 TH4E¢ VASHER 6 8
33 | 6B/T5783-M6x20 ARG x 20 BOLT M6 x 20 3
34 |F4-04040000 R A4 CAMSHAFT ASSY 1
35 |F4-04010002 i SPILE WATER 1
36 [F4-04070001 TRES COVER , THERMOSTAT 1
37 |F4-04070100 TREEAMA % COVER AND SPILE WATER ASSY | 1
38 | F4-04000011 HiE R % 54t GASKET , THERMOSTAT 1
39 [F4-04070003 4ia %2k ANODE !
40 |GB/T818-M5x25 A A LA x 25 SCREW , PAN HEAD M5 x 25 1
41 [F4-04030000 th 42 15 CRANK ASSY 1
42 |F4-04000004 BRI VASHER , PLATE l
13 |F4-04020100 EfFAE ROD , CONNECTING ]




F4(F3) ZHFH

PAGE IV QF VI

RAELM | KM XAl (BB
PARTS NAME: ENGINE ASSY (REPARE KIT)
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SIS | BT RT3 4R (30 i ik
44 [F4-04020109 E R BOLT, ROD CLEVEL )
45 [F4-04020100 EEA PISTON ASSY 1
46 [F4-04020002 B3 PISTON RING 1 1
47 [F4-0402000 53 PISTON RING 2 1
48 [F4-04020004 0 AT COMBINED OIL RING |
49 [P4-04020006 BEHTE CIRCLIP )
S0 [F4-04020003 EEH PIN , PISTON 1
ST [F4-04020001 EE PISTON I




PAGE V (F VI

F4(F3) ZHFH

A4

it (2 f)

APPENDIX (REPARE KIT)

PARTS NAME:




FAFS) ZHFH

PAGE VI OF VI

FHELR | WRWBES
PARTS NAME: APPENDIX (REPARE KIT)
SN, PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
SB5E |5 FH4 M (2 X) RHEAR(EX & F3id
1 |F4-04000017 B EFH4 GASKET, CYLINDER COVER 1
) |F4-04000014 g A% GASKET, CYLINDER HEAD 1
3o {F4-04000009 R ELE T BREATHER GASKET 1
& |R4-04010004 B 25 x40x S 0IL SEAL 1
S [F4-04090009 WHREY B 0-RING 1
6 |F4-04000002 B KE AR CRANA CASE COMPLEX GASKET| 1
T |F2. 6-04010001 B4 20x30 %7 0IL SEAL |
8 |F4-04060004 WahsEst 10.8x21x7 |01 SEAL )
9 {F4-04060002 LA 0-RING 1
10 [F4-00000006 LANEHE GASKET, ENGINE 1
11 |TISB2401-P48 ATEEFKEINE 0-RING 1
12 |F4-03050002 Wit 13x20x] 0IL SEAL )
13 [F4-03000024 il EE4RE GASKET 3
14 |F4-03000027 HE 10.8x20x7 0IL SEAL ]
15 |F4-03000011 KB % 44 GASKET, VATER PUMP 1
16 |F2. 6-03000009 UAEL 0-RING !
17 |F4-03060000 KR8 INPELLER, WATER PUNP 1
18 |F4-03000018 RESHE GASKET, VATER PUMP COVER | 1
19 |F4-03000021 EEH IS RUBBER TUBE, WATER PUNP 1
20 |F4-04000008 RELL 0-RING 1
M |R4-04000022 HAEEE 4 GASKET, INNER PIPE 1
20 |F4-04000024 hlESH4 GASKET, CARBURETOR ARIPROOF | 2
13 |T4S0 F404-2-24-031 OHEHE 24-031 0-RING 24-031 1
24 |F4-04000011 SRELEHE GASKET, THERMOSTAT 1




-

I

PAGE (OF

RH ML

i R

PARTS NAME:

F4-04140000




FLES PAGE  OF
FIEL o 28 K
PARTS NAME: F4-04140000
SN, PART N0 DESCRIPTION DESCRIPTION Q7 RENARKS
GEEH | RHRT R (FX) FHEAREX %E &
I [F4-04140000 B R CARBURETOR ASSY 1
2 [F4-04140001 b 2 A CARBURETOR 1
3 |6B/T818-M4X10 A A L AT BOLT 4
4 [cB/194.1-4 B AEY WASHER , SPRING 7
5 |F4-04140002 R PLATE 1
6 [F4-04140003 s GASKET 1
T |F4-04140004 Wi AT BOLT 1
8 [F4-04140003 WL a4 SPRING, THORTTEL 1
9 [F4-04140006 N APRON, CHOKE 1
10 [F4-04140007 W4 APRON, ACCELERATOR 1
11 [cB/T818-M3X6 A S EATM3XG BOLT 2
12 |GB/T94. 1-4 o CIRCLIP 1
13 [F4-04140008 EREAORE SEAL 1
14 [F4-04140009 BRI EAT SCREV, AIR ADJUSTING 1
15 [F4-04140010 FRREEL JET, AR SLOV 1
16 [F4-04140011 FEAQ JET, MAIN 1
17 [P4-04140012 R VALVE, NEEDLE 1
18 [F4-04140013 v NOZZLE, MAIN 1
19 [P4-04140014 G RUBBER CAP 1
20 [P4-04140015 % VRING SPRING 1
2 [F4-04140016 WITEAAHE BUSH, LINK 1
20 [F4-04140017 LR AF LINK, CHOKE 1
23 [F4-04140018 (e PIN, FLOAT 1
24 [F4-04140019 WAR0R B SEAL 1
25 [F4-04140020 BRI R PLATE, CHOKE 1
2% [F4-04140021 WITERLE WASHER 1
27 [F4-04140022 WITEFEALE NYLON WASHER 1
28 [F4-04140100 it TR AT AL BOLT 1
29 [F4-04140200 g7 FLOAT 1
30 [F4-04140301 eEs PLUG, DRAIN 1
31 [F4-04140302 RmEER K GASKET 1
3 [F4-04140300 RN BODY, FLOAT CHAMBER 1
33 [0B/T818-M4X12 + A L ATMAXL) BOLT 2
34 [0B/T818-M4X8 T A L HEATIANS BOLT 1
35 [0B/194.1-3 b AES WASHER , SPRING 2




	00.pdf
	0.pdf
	01.pdf
	02.pdf
	03.pdf
	04.pdf
	05.pdf
	06.pdf
	07.pdf
	08.pdf
	09.pdf
	10.pdf
	11.pdf
	12.pdf
	13.pdf
	14.pdf
	15.pdf
	16.pdf
	17.pdf
	18.pdf
	19.pdf
	20.pdf
	21.pdf
	22.pdf
	23.pdf
	24.pdf
	j1.pdf
	j2.pdf
	j3.pdf
	j4.pdf
	j5.pdf
	j6.pdf
	
	F4化油器爆炸图1
	F4化油器爆炸图2


